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FIGO Recommendations  

Prevention and Treatment of Post - Partum Hemorrhage (PPH)    

Prevention   Active Management of the Third Stage of Labour      Administration of uterotonic agents (Oxytocin 10iu   IM or Misoprostol 600 mcg po if Oxytocin is  not available)      Controlled cord traction      Uterine massage after delivery of the placenta, as appropriate                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                   

  

Postpartum Hemorrhage   Vaginal Delivery >500 cc blood loss   Cesarean section >1000 cc blood loss   Any volume of blood loss with unstable woman   Maternal status may change suddenly   Continual observation important   If heavy, ongoing bleeding  occurs,   transfer   to a centre with  blood products  

  

If ongoing bleeding:   Monitor Maternal Status   A irway,  B reathing and  C irculation   IV access   Fluid   bolus (aim to keep BP >100/50)   Syntocinon 20U/L to 40U/L to IV solution infusion   Give  blood products   if available       Uterine Massage   Empty Bladder   Examination to determine cause  of bleeding    (there may be multiple causes)  

    

Uterine Atony   Retained Placenta   Uterine Inversion   Lacerations  

       

Uterotonics   Oxytoxin : 5u IV or 10u IM or 20 to   40 u/L IV fluid infusion   or   Ergometrine or  Methylergometrine:   0.2 mg IM, repeat q 2 to 4 hrs if  required for a max of 1 gram per  24 hrs   or   Misoprostol:   800 μg sublingual  (4x200 μg tablets)   (per rectal if  the patient is vomiting or  unconscious)   or   Carbopro st:   0.25 mg IM or IMM  q15 minutes (max 2mg)   Attempt to  manually  remove  placenta.  Intra umbilical cord  injection or  misoprostol (800 μg)  can be considered as  an alternative before  a manual removal is  attempted. Give  uterotonic   agents. If  unsuccessful, arra nge  to  transfer   woman to  centre with ability for  D&C.   Attempt to replace  uterus : do  not   give  uterotonics or attempt  to remove placenta  until uterus is  replaced.    If unsuccessful,  arrange to  transfer   woman to centre with  surgical capability.   Repair all  lacerations   Cervix and vagina  should be  carefully  examined,  especially if  prolonged labour  or forceps  delivery   If unable to  repair,  transfer   woman to  appropriate  centre  

  

If unsuccessful, arrange to transfer woman to next level of care   If available:   Intrauterine tamponade   Shock trousers   Uterine artery embolization   Laparotomy (hypogastric artery ligation, B - Lynch sutures and/or  hysterectomy)     These  women   are  at risk   for  anemia .    It is important to give    iron supplements   for least    3 months.  
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		Prevention

Active Management of the Third Stage of Labour

· Administration of uterotonic agents (Oxytocin 10iu IM or Misoprostol 600 mcg po if Oxytocin is not available)

· Controlled cord traction

· Uterine massage after delivery of the placenta, as appropriate                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                         



		

		



		Postpartum Hemorrhage

Vaginal Delivery >500 cc blood loss

Cesarean section >1000 cc blood loss

Any volume of blood loss with unstable woman

		

		Maternal status may change suddenly

Continual observation important

If heavy, ongoing bleeding occurs, transfer to a centre with blood products



		

		



		If ongoing bleeding:

Monitor Maternal Status

Airway, Breathing and Circulation

IV access

Fluid bolus (aim to keep BP >100/50)

Syntocinon 20U/L to 40U/L to IV solution infusion

Give blood products if available

		



		

Uterine Massage

Empty Bladder

Examination to determine cause of bleeding 

(there may be multiple causes)



		



		



		Uterine Atony

		

		Retained Placenta

		

		Uterine Inversion

		

		Lacerations



		

		

		

		

		

		

		



		Uterotonics

Oxytoxin: 5u IV or 10u IM or 20 to 40 u/L IV fluid infusion

or

Ergometrine or Methylergometrine:

0.2 mg IM, repeat q 2 to 4 hrs if required for a max of 1 gram per 24 hrs

or

Misoprostol: 800 μg sublingual (4x200 μg tablets) (per rectal if the patient is vomiting or unconscious)

or

Carboprost: 0.25 mg IM or IMM q15 minutes (max 2mg)

		

		Attempt to manually remove placenta. Intra umbilical cord injection or misoprostol (800 μg) can be considered as an alternative before a manual removal is attempted. Give uterotonic agents. If unsuccessful, arrange to transfer woman to centre with ability for D&C.

		

		Attempt to replace uterus: do not give uterotonics or attempt to remove placenta until uterus is replaced. 

If unsuccessful, arrange to transfer woman to centre with surgical capability.

		

		Repair all lacerations

Cervix and vagina should be carefully examined, especially if prolonged labour or forceps delivery

If unable to repair, transfer woman to appropriate centre



		

		



		If unsuccessful, arrange to transfer woman to next level of care

If available:

Intrauterine tamponade

Shock trousers

Uterine artery embolization

Laparotomy (hypogastric artery ligation, B-Lynch sutures and/or hysterectomy)

		

These women are at risk for anemia. 

It is important to give 

iron supplements for least 

3 months.
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FIGO recommendations  

Drug Regimens for the prevention and the treatment of PPH    

PPH Prevention   Prophylaxis Options   PPH Treatment   Treatment Options  

   

Oxytocin:   first line from  prophylaxis   10 units/1ml IM or 5 units to be  given by slow IV push within the  first minute after the delivery    If prophylaxis oxytocin or ergometrine  are unsuccessful all additional treatment  option can be used  Misoprostol:   800 μg s ublingual   (4x200 μg t ablets.)   Can also be given rectally if the  patient is vomiting or  unconscious    

  Or  

*Ergometrine or  Methylergometrine:   0.2 mg IM, within the first  minute after the delivery   Oxytocin : 10 units IM or 5 units  slow IV push, or 20 to 40 u/L IV  fluid  infusion  

  Or  

Misoprostol:   If oxytocin  unavailable   600  μ g** orally within the first  minute after the delivery    If prophylaxis misoprostol unsuccessful,  all additional treatment options can be  used  except Misoprostol  *Ergometrine or  Methylergometrine:   0.2 mg IM, can repeat every 2  to 4 hours with a max of 5  doses (1 mg) in 24 hr period  

  Or  

*Warning: Ergot Alkaloids (Ergometrine or Methylergometrine) are  contraindicated for women with high blood pressure, cardiac disease, pre  eclampsia or eclampisa  because they increase blood pressure.  Syntometrine   (combination of  oxytocin in 5 units and  ergometrine 0.5 mg) .    Give 1 ampoule IM  

  Or  

NB: If one of the listed   treatment options   does not work, another can be  administered depending on the severity of the haemorrhage. The need for  another non pharmaceutical emergency intervention.  Carbetocin*:   100 mcg IM or IV  over 1 minute  

  Or  

** μ g = microgram  Carboprost*:   0.25 mg IM or  IMM q15 minutes (max 2 mg)  
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		Oxytocin: first line from prophylaxis

10 units/1ml IM or 5 units to be given by slow IV push within the first minute after the delivery

		

If prophylaxis oxytocin or ergometrine are unsuccessful all additional treatment option can be used

		Misoprostol: 800 μg sublingual (4x200 μg tablets.)

Can also be given rectally if the patient is vomiting or unconscious





		

		

		Or



		*Ergometrine or Methylergometrine:

0.2 mg IM, within the first minute after the delivery

		

		Oxytocin: 10 units IM or 5 units slow IV push, or 20 to 40 u/L IV fluid infusion



		

		

		Or



		Misoprostol: If oxytocin unavailable

600 μg** orally within the first minute after the delivery

		

If prophylaxis misoprostol unsuccessful, all additional treatment options can be used except Misoprostol

		*Ergometrine or Methylergometrine:

0.2 mg IM, can repeat every 2 to 4 hours with a max of 5 doses (1 mg) in 24 hr period



		

		

		Or



		*Warning:Ergot Alkaloids (Ergometrine or Methylergometrine) are contraindicated for women with high blood pressure, cardiac disease, pre eclampsia or eclampisa because they increase blood pressure.

		Syntometrine (combination of oxytocin in 5 units and ergometrine 0.5 mg). 

Give 1 ampoule IM



		

		

		Or



		NB: If one of the listed treatment options does not work, another can be administered depending on the severity of the haemorrhage. The need for another non pharmaceutical emergency intervention.

		Carbetocin*: 100 mcg IM or IV over 1 minute



		

		

		Or



		**μg = microgram

		Carboprost*: 0.25 mg IM or IMM q15 minutes (max 2 mg)








